



MATERIAL TESTING LABORATORY

B-103, Okhla Industrial Area, Phase-I,
 New Delhi - 110020 India
 P : 011-41067022, 41084022
 E : care@mtlindialab.com, caremtllab@gmail.com
 W : www.mtlindialab.com

TEST REPORT

Issued To: Blue Chip Legal Solutions pvt ltd
 A - 64
 Kalka ji
 New Delhi - 110019

REPORT NO.: 1909202891/497 Date: 24/09/2019
 Sample Description: Aluminium Wire
 DOR: 20/09/2019



ID No -1909202891 / Page 1 of 2
 ULR-TC700819000002399P

Chemical Composition:

S.No	Tests	Results
1.	Copper, %	0.001
2.	Magnesium, %	0.001
3.	Silicon, %	0.068
4.	Iron, %	0.088
5.	Manganese, %	0.001
6.	Zinc, %	0.001
7.	Tin, %	0.001
8.	Titanium, %	0.001
9.	Chromium, %	0.001
10.	Lead, %	0.004
11.	Aluminium, % (by difference)	99.8

Test Method: IS:504 (pt-1)/ASTM E 34


 Analyst



 Authorised Signatory

27416

1. Sample not drawn by us. Sample description is as provided by the party.
2. The results listed refer only to the tested samples & applicable parameters.
3. The report cannot be used as evidence in a court of law without written permission of the laboratory.
4. The test report / certificate shall not be reproduced except in full, without written approval of the laboratory.

An ISO - 9001 : 2015 & OHSAS 18001-2007 certified laboratory